
 

Approve Deny Signatures Date 

√  
Reza H. Chowdhury, E.I.T. / Project Manager  June 21, 2022 

X  
Pravin Patel 
Pravin C. Patel, P.E. / Environmental Engineer Manager 06/21/2022 

 

Southeast Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal NPDES PERMIT FACT SHEET 
INDIVIDUAL INDUSTRIAL WASTE (IW) 

AND IW STORMWATER 

Application No. PA0052647 

Facility Type Industrial APS ID 1064325 

Major / Minor Minor Authorization ID 1397802 

a 
Applicant and Facility Information 

a 

Applicant Name Pottstown Borough Authority  
 

Facility Name 
Pottstown Borough Water Treatment 
Plant 

 

Applicant Address 100 East High Street   Facility Address 668 Old Reading Pike   

 Pottstown, PA 19464   Stowe, PA 19464  

Applicant Contact Brent Wagner  Facility Contact Brent Wagner  

Applicant Phone (610) 970-6530  Facility Phone (610) 970-6530  

Client ID 52334  Site ID 481617  

SIC Code 4941  Municipality Pottstown Borough  

SIC Description Trans. & Utilities - Water Supply  County Montgomery  

Date Application Received May 26, 2022  EPA Waived? Yes  

Date Application Accepted June 2, 2022  If No, Reason   

  

Purpose of Application NPDES permit renewal.  

a 

 

Summary of Review 

The PA Department of Environmental Protection (PADEP/Department) received an NPDES permit renewal application from 
Herbert, Rowland & Grubic, Inc. (consultant) on behalf of Pottstown Borough Authority (permittee/authority) on May 26, 2022 
for permittee’s Pottstown Borough Water Treatment Plant (facility). The facility is in Pottstown Borough, Montgomery County. 
The treated effluent is discharged through Outfall 001 and 002 into Schuylkill River in State Watershed 3-D, classified as 
WWF/MF. The facility is a minor industrial waste facility without ELG (MIIW1). The current permit will expire on November 
30, 2022. The terms and conditions of the permit will be automatically extended since the renewal application was received 
at least 180 days prior to the expiration date. Renewal NPDES permit applications under Clean Water program are not 
covered by PADEP’s PDG per 021-2100-001.  
 
This fact sheet is developed in accordance with 40 CFR §124.56.  
 
Changes in this renewal: Mass limits recalculated, TRC average monthly limit for outfall 002 revised. 
 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0052647 
Pottstown Borough Public Water System  
 

2 

Discharge, Receiving Waters and Water Supply Information 

 Outfall No. 001  Design Flow (MGD) 0.22  

 Latitude 40º 14' 28"  Longitude -75º 41' 46.00"  

 Quad Name Pottstown  Quad Code 1740  

 Wastewater Description: Water Treatment Effluent  

 

 Receiving Waters Schuylkill River (WWF, MF)  Stream Code 00833  

 NHD Com ID 25990574  RMI 57.04  

 Drainage Area 1,050 mi2  Yield (cfs/mi2) 0.26  

 Q7-10 Flow (cfs) 273  Q7-10 Basis Please see below  

 Elevation (ft)  124.79  Slope (ft/ft)        

 Watershed No. 3-D  Chapter 93 Class. WWF, MF  

 Existing Use WWF  Existing Use Qualifier Ch. 93  

 Exceptions to Use None  Exceptions to Criteria N/A  

 Assessment Status Impaired  

 Cause(s) of Impairment POLYCHLORINATED BIPHENYLS (PCBS)  

 Source(s) of Impairment SOURCE UNKNOWN  

 TMDL Status Final  Name Schuylkill River PCB TMDL  

 

 Background/Ambient Data Data Source  

 pH (SU) 7.3  WQN0111, median July-Sep, 1999-2019  

 Temperature (°C) 22.87  WQN0111, median July-Sep, 1999-2019  

 Hardness (mg/L) 149  WQN0111, median July-Sep, 1999-2019  

 Other:               

    

 Nearest Downstream Public Water Supply Intake PA American Royersford in Phoenixville, Chester County  

 PWS Waters Schuylkill River   Flow at Intake (cfs)        

 PWS RMI 46.5  Distance from Outfall (mi) 10.54  
 

 
Other Comments: Changes Since Last Permit Issuance: None 
 
Drainage Area:  
The drainage area upstream of the point of discharge is 1,050 mi2 according to USGS PA StreamStats, accessible at 
https://streamstats.usgs.gov/ss/  
 
Stream Flow: 
Streamflow data was collected from the nearest downstream USGS stream gage 01472000 located in Schuylkill River at 
Pottstown, PA. Q7-10, Q1-10, and Q30-10 values at this gage are 301 cfs, 276 cfs, and 349 cfs respectively for the reporting 
years of 1980-2008. The drainage area was found to be 1,147 mi2. These values were obtained from the latest USGS 
streamflow report (1). The drainage area at the discharge point was found to be 1,050 mi2 from USGS StreamStats 
Version 3.0 Flow Statistics Ungaged Site Report on June 16, 2022.  
 

Q7-10 runoff rate = 301 cfs/1147 mi2 = 0.26 cfs/mi2 
Q7-10 at Outfall 001 = 0.26 cfs/mi2 * 1050 mi2 = 273 cfs 

Q1-10/Q7-10 = 276 cfs/301 cfs = 0.917 
Q30-10/Q7-10 = 349 cfs/301 cfs = 1.159 

 
 

(1) Stuckey, M.H., Roland, M.A., 2011, Selected streamflow statistics for streamgage locations in and near Pennsylvania: U.S. Geological Survey 
Scientific Investigations Report 2011-1070, 10p, 22p.  

 

https://streamstats.usgs.gov/ss/


NPDES Permit Fact Sheet NPDES Permit No. PA0052647 
Pottstown Borough Public Water System  
 

3 

PWS Intake: 
The nearby PWS intake is PA American Water Royersford in Phoenixville, Chester County, PA, on Schuylkill River at 
approximate RMI 46.5. The intake is approximately 10.54 miles downstream of the Outfall 001. Due to the distance, 
dilution of the Schuylkill River, and effluent limitations, the discharge is not expected to impact the PWS intake.  
 
Wastewater Characteristics: 
The median pH of 7.38 was calculated from daily eDMR for the months of July-September 2021. Default discharge 
temperature of 20°C and maximum hardness of 123 mg/l out of 3 samples from application data will be used for modeling, 
if needed. 
 
Background/Ambient Stream Data: 
The nearby WQN station is WQN0111, on SR 4038 Hanover St. Br. The station provided a historical (1999-2019) low flow 
(July-September) median pH of 7.3, temperature of 22.87°C, and hardness of 149 mg/l, which will be used for modeling, if 
needed.  
 
Schuylkill River PCB TMDL: 
On April 7, 2007, The U.S. EPA Region III established a Total Maximum Daily Load (TMDL) for Polychlorinated Biphenyl 
(PCB) for the Schuylkill River, which was listed on Pennsylvania’s 1996 303(d) list of impaired streams as impaired due to 
the presence of elevated PCB concentrations found in fish tissue. PCBs are a group of synthetic chemicals that consist of 
209 individual compounds (knowns as Congeners). This facility withdraws the water from Schuylkill River and not adding 
any PCBs prior to discharge. The facility doesn’t have any WLA in the TMDL. 
 
Antidegradation (93.4): 
The effluent limits for this discharge have been developed to ensure that existing in-stream water uses and the level of 
water quality necessary to protect the existing uses are maintained and protected.  No High-Quality Waters are impacted 
by this discharge.  No Exceptional Value Waters are impacted by this discharge. 
 
Class A Wild Trout Fisheries: 
No Class A Wild Trout Fisheries are impacted by this discharge. 

 
Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 002  Design Flow (MGD) 0.0098  

 Latitude 40º 14' 28"  Longitude 75º 41' 53"  

 Quad Name Pottstown  Quad Code 1740  

 Wastewater Description: Water Treatment Effluent  

 

 Receiving Waters 
Unnamed Tributary to Schuylkill 
River (WWF, MF)  Stream Code 01710  

 NHD Com ID 25990228  RMI 0.19  

 Drainage Area 0.96 mi2  Yield (cfs/mi2) 0.26  

 Q7-10 Flow (cfs) 0.25  Q7-10 Basis        

 Watershed No. 3-D  Chapter 93 Class. WWF, MF  

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Attaining Use(s)  

 

 Nearest Downstream Public Water Supply Intake PA American Royersford in Phoenixville, Chester County  

 PWS Waters Schuylkill River   Flow at Intake (cfs)        

 PWS RMI 46.5  Distance from Outfall (mi) 10.73  
 

 
 
 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0052647 
Pottstown Borough Public Water System  
 

4 

Treatment Facility Summary 

a 

Treatment Facility Name: Pottstown Borough Water Filtration Plant 
 

WQM Permit No. Issuance Date 

            

            
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Industrial 
Biological (Industrial 

Waste) Holding or Detention Pond No Disinfection 0.22 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

  Not Overloaded Drying Landfill 

 
Changes Since Last Permit Issuance: None 
 
Other Comments:  
 

Pottstown Borough Authority owns and operates a Water Treatment Plant. The facility is a potable water treatment plant 
currently permitted for 8 MGD, serving Pottstown Borough, and Lower Pottsgrove, Upper Pottsgrove, West Pottsgrove, 
Douglass and North Coventry Townships.  Raw water is withdrawn from the Schuylkill River and dosed with potassium 
permanganate at the mechanical screen chamber.  Chlorine is added seasonally for algae control.  Alum, carbon, caustic 
soda and other chemicals are added, as needed, in the flash-mixing chamber.  The water then goes to flocculation basins 
and then to sedimentation basins.  The supernatant goes to mixed media for filtration.  The filtered water then goes to a 
clear well where it is treated with chlorine, caustic soda, fluoride, and poly phosphates prior to the distribution system. 
 
There are three sedimentation basins that are cleaned twice per year, during spring and fall.  Settled materials drawn from 
sedimentation basins during cleaning, and filter backwash water are sent to two on-site 245,000-gallon lagoons, where 
solids are removed before discharge into the Schuylkill River through outfall 001.  
 
In addition, the intake screen is continuously washed during use with clear well water and wastewater is discharged 
through Outfall 002 to an unnamed tributary to Schuylkill River.



NPDES Permit Fact Sheet NPDES Permit No. PA0052647 
Pottstown Borough Public Water System  
 

5  



NPDES Permit Fact Sheet NPDES Permit No. PA0052647 
Pottstown Borough Public Water System  
 

6 

Existing Limits 

Outfall 001: 
 
 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Daily 
Maximum 

Instant. 
Minimum 

Average 
Monthly 

Daily 
Maximum 

Instant. 
Maximum 

Flow (MGD) Report Report XXX XXX XXX XXX 
Daily when 
Discharging Estimate 

pH (S.U.) XXX XXX 6.0 XXX XXX 9.0 
Daily when 
Discharging Grab 

Total Residual Chlorine (TRC) XXX XXX XXX 
 

0.5 1.0 1.2 
Daily when 
Discharging Grab 

Total Suspended Solids 55 110 XXX 30 60 75 2/month 
8-Hr 

Composite 

Aluminum, Total 7.4 14.8 XXX 4.0 8.0 10 2/month 
8-Hr 

Composite 

Iron, Total 3.7 7.4 XXX 2.0 4.0 5 2/month 
8-Hr 

Composite 

Manganese, Total 1.8 3.6 XXX 1.0 2.0 2.5 2/month 
8-Hr 

Composite 

 
Outfall 002: 
 
 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Average 
Weekly 

Instant. 
Minimum 

Average 
Monthly Maximum 

Instant. 
Maximum 

pH (S.U.) XXX XXX 6.0 XXX XXX 9.0 1/week Grab 

Total Residual Chlorine (TRC) XXX XXX XXX 0.4 XXX 1.0 1/week Grab 

 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0052647 
Pottstown Borough Public Water System  
 

7 

Compliance History 

 
DMR Data for Outfall 001 (from May 1, 2021 to April 30, 2022) 

 
Parameter APR-22 MAR-22 FEB-22 JAN-22 DEC-21 NOV-21 OCT-21 SEP-21 AUG-21 JUL-21 JUN-21 MAY-21 

             Flow (MGD) 
Average Monthly 0.146 0.130 0.137 0.113 0.151 0.137 0.128 0.140 0.085 0.101 0.108 0.086 

Flow (MGD) 
Daily Maximum 0.272 0.201 0.245 0.197 0.288 0.292 0.248 0.240 0.281 0.183 0.179 0.155 

pH (S.U.) 
Instantaneous 
Minimum 6.74 6.54 6.62 6.53 6.74 7.1 6.95 6.91 7.24 6.57 6.74 6.62 

pH (S.U.) 
Instantaneous 
Maximum 7.48 7.40 6.81 7.39 7.60 7.37 7.83 7.61 7.79 8.34 7.87 7.43 

TRC (mg/L) 
Average Monthly 0.14 0.12 0.15 0.21 0.14 0.16 0.15 0.23 0.22 0.14 0.13 0.09 

TRC (mg/L) 
Instantaneous 
Maximum 0.25 0.40 0.59 0.76 0.48 0.46 0.63 0.75 0.47 0.44 0.96 0.47 

TSS (lbs/day) 
Average Monthly 3.6 2.8 3.6 1.19 5.2 9.53 2.8 3.2 1.1 0.74 3.32 0.57 

TSS (lbs/day) 
Daily Maximum 5.5 3.2 4.9 1.58 6.5 10.73 4.6 3.4 1.6 0.74 4.20 0.62 

TSS (mg/L) 
Average Monthly 5.0 4.0 5.0 1 7.0 6 3 3.5 2.0 1.0 5.0 1.0 

TSS (mg/L) 
Daily Maximum 8.0 4.0 6.0 1 8.0 11 5 4.0 2.0 1.0 6.0 1.0 

Total Aluminum 
(lbs/day) 
Average Monthly 0.32 0.12 0.25 0.38 0.42 0.36 0.25 0.22 0.17 0.11 0.38 0.20 

Total Aluminum 
(lbs/day) 
Daily Maximum 0.38 0.14 0.30 0.52 0.44 0.43 0.31 0.29 0.25 0.12 0.53 0.27 

Total Aluminum 
(mg/L) 
Average Monthly 0.43 0.15 0.31 0.31 0.53 0.40 0.26 0.23 0.23 0.15 0.57 0.37 

Total Aluminum 
(mg/L) 
Daily Maximum 0.55 0.15 0.37 0.33 0.55 0.44 0.31 0.26 0.31 0.16 0.76 0.54 

Total Iron (lbs/day) 
Average Monthly 0.02 0.02 0.03 0.036 0.03 0.03 0.02 0.03 0.02 0.015 0.03 0.02 

Total Iron (lbs/day) 
Daily Maximum 0.02 0.02 0.03 0.047 0.03 0.03 0.02 0.04 0.02 0.015 0.04 0.02 



NPDES Permit Fact Sheet NPDES Permit No. PA0052647 
Pottstown Borough Public Water System  
 

8 

Total Iron (mg/L) 
Average Monthly 0.03 0.02 0.03 0.03 0.04 0.03 0.02 0.03 0.03 0.02 0.05 0.04 

Total Iron (mg/L) 
Daily Maximum 0.03 0.02 0.37 0.03 0.04 0.03 0.02 0.04 0.03 0.02 0.06 0.04 

Total Manganese 
(lbs/day) 
Average Monthly 0.33 0.13 0.21 0.305 0.17 0.57 0.17 0.20 0.14 0.10 0.22 0.20 

Total Manganese 
(lbs/day) 
Daily Maximum 0.48 0.15 0.23 0.467 0.19 0.96 0.19 0.22 0.21 0.11 0.28 0.22 

Total Manganese 
(mg/L) 
Average Monthly 0.46 0.16 0.27 0.238 0.20 0.603 0.172 0.223 0.19 0.131 0.33 0.35 

Total Manganese 
(mg/L) 
Daily Maximum 0.71 0.18 0.28 0.296 0.229 0.987 0.192 0.247 0.26 0.149 0.40 0.43 

 
DMR Data for Outfall 002 (from May 1, 2021 to April 30, 2022) 

 
Parameter APR-22 MAR-22 FEB-22 JAN-22 DEC-21 NOV-21 OCT-21 SEP-21 AUG-21 JUL-21 JUN-21 MAY-21 

             pH (S.U.) 
Instantaneous 
Minimum 6.71 6.73 6.73 6.82 6.87 6.79 6.94 6.87 6.87 6.69 6.73 6.57 

pH (S.U.) 
Instantaneous 
Maximum 6.87 6.95 6.81 6.91 7.60 6.94 6.98 6.92 6.97 6.94 6.94 6.78 

TRC (mg/L) 
Average Monthly 0.04 0.04 0.03 0.038 0.03 0.02 0.03 0.06 0.03 0.03 0.03 0.03 

TRC (mg/L) 
Instantaneous 
Maximum 0.06 0.07 0.04 0.06 0.04 0.03 0.04 0.08 0.06 0.03 0.03 0.04 

 

Compliance History 

No eDMR violation noted. 
03/11/2022: FUI conducted for a TRC IMAX violation on December 17, 2021. The permittee provided a response and corrective action. An NOV was issued on 
December 23, 2021. 
 
12/17/2021: CEI conducted. TRC IMAX violation noted.  
 
11/16/2020: CEI conducted. No violation noted. Recommended that staged PACL totes should be contained to avoid any possible compliance issues.  
 
12/16/2019: CEI conducted. No violation noted. Recommended that the pipe in the lagoon splitter box should be investigated. 
 
01/17/2019: CEI conducted. No violation noted.  



NPDES Permit Fact Sheet NPDES Permit No. PA0052647 